
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Flange Nut, M12 x 1.25 mm90374A21811
WASHER,PLAIN,9/16 DIA x 0.109 THK, ZINC 9601922
WASHER,PLAIN,M10 YELLOW ZINC015366213
WASHER,SPLIT-LOCK,M10 YELLOW ZincML6400000ZY000014
BOLT,HEX 12mm x 1.75 x 90mm ZINC 113871725
BOLT, HEX HD,M10 x1.25 x 120mm ZINC1111422616
BUSHING,Ø0.875x0.845L,RUBBER,BLKBUSHING 280547
NAB-FACTORY-DIFF-FRONT-MTG-BRKTFRONT-MTG-BRKT18
NAB-FACTORY-DIFF-PPF-DELETE_BRKTPPF-DELETE_BRKT19
SLEEVE,NAB-FACTORY-SUB-DIFF,MTG BRKTSLEEVE 2.125inL210
NAB-FACTORY-DIFF-TOP-BRKTTOP-BRKT111

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

11

9

2
7 10

5

USE EXISTING 
FACTORY HARDWARE 
AND SPACERS

6

11

9

95

8

8

7

7

710

2

5

8

1

3

4 OPTIONAL

OPTIONAL

DO NOT EXTEND BOLT MORE THAN 1/8" 
PAST THE NUT, GAS TANK IS 1/4" ABOVE

1ST STEP: LOCATE AND INSTALL BRACKET,
ALIGN HOLE WITH 120mm BOLT,
TAPE IN PLACE, REMOVE BOLT

INSTALL 12MM NUT LAST

BLUE LOCKTITE

*** DIFFERENTIAL NOT SHOWN ***

CONFIDENTIAL AND PROPRIETARY - PROPERTY OF V8 ROADSTERS AND/OR ITS AFFILIATES ("V8R").
Information in this document is confidential and proprietary and may not be reproduced in any form, distributed or divulged without the written permission of V8R.

Horsepower is a beautiful thing…™

THONOTOSSASA, FLORIDA

www.V8Roadsters.com

NAB FACTORY DIFFERENTIAL TO

 FACTORY REAR SUB FRAME PPF DELETE

 MOUNTING KIT
5


